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Statement

- IR e A S o B (BRI A I D AL
The test report is invalid if it is not affixed the official seal of the laboratory to it.
SRR & R RN o A = A 5 (SIS FHED B
Copies of the test report without the official seal of the laboratory are invalid.
R & e b A% HHEAEF K.
The test report is invalid without the signatures of compiler, checker and approver.
o D4 IR OB R
The test report is invalid if it is blotted out.
RGNS = ASMHLAE, ATFHL 2 S R
It is forbidden to copy the test report partially without the written approv al of the
laboratory

BRI R, DO s A 2L
The conclusion of the consignation test is only valid for the provided sample.
AR S LA SO, OO () CRIESC, E R AEMRRE, M
LArh 3O g
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
BRABE U], A R R

Unless noted otherwise, the test type is consignation test.

thhb: R RIE R 3455 Address: No.345 East Yunling Road, Shanghai
M 4 i (Post Code): 200062

HLif(Tel): (021) 31765555 fEH(Fax): (021) 31015117

[k (web site): www.ghs.cn

{540 (E-mail): center@ghs.cn
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LY ST T ket TNR18650 2600mAh 3. 7V 9. 62Wh
M4 AR Chinese
Nameof Sample | & 2 Lithium-ion Rechargeable cell INR18650 2600mAh 3.7V 9. 62Wh
English
HohT 1124030362
Sample No.
EZIR ¥ TEVEFRSRHT RS AT B 22 )
Consignor Jiang Xi Cheng jiang new energy Co., Ltd
i XA T4 TR 5 f A PR 24 )
Manufacturer Jiang Xi Cheng jiang new energy Co.,Ltd
o 7k et el Gl AbrnET D

Test method

ST/SG/AC. 10/11/Rev. 7&Amend. 1 38. 3 UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3

FlRARAE

A H i R T Y

ST/SG/AC. 10/11/Rev. 7T&Amend. 1 38.3 UN Manual of Tests and Criteria

Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
L =y S U | R DO & R A
Appearance ol 11 BT b 52

Green Cvlinder plastics film shell

Hduik B 2024-03-13 HRIALIE B A 2024-03-22 ~ 2024-04-19
Accepted Date Test Date

o FEERSEEL s At s AR B - phl s AR AR R - s

i Altitude simulation, Thermal test,Vibration, Shock, External short

Test Items circuit, Impact, Forced discharge
SRR, RSN T SO VIS FBRHE T ) ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 35
5

AR 44 The sample has passed the test items of mlnfL ol{ests and Criteria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section j w /A

y L / / \
Conclusion

'fl)
\) 24-04-19

J_fj H"f:ybm) A
P Al 7 L il S Rechargeable Lithium ‘ “ f\:;’_/i
£ e A
Comment ;
R LR R B 48 AL
Consignor /
Address Post Code
5 - 5 % 4E &
o TH3Y T B o, BE
Approver: Checker: Compiler:
Title: HLAL 27 A R4S (Head of Electrochemical Testing Department)
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N ‘;r“ E v, 4’\“ -2‘ ’\‘ ﬁ"* 2 - \
)= A IR E & AR ArfEE R ﬁhﬁ"ﬁd‘ﬁk"f Mok £ AR L £ii
Name of Test Standard requirement or The ;
No Test Result | Conclusion | Remark
: ltems Clause Number of Standard £
\ u ||] { U\ﬁ}-ﬁ‘{”“’d
. g JllJ\ ST/SG/AC. I(l/ll/h\ T&Amend. 1 38.3 0 | [P 1
1 Al?’gﬁju BT 1 Seflr !\;[J[.‘Il(li){ 1 i
titude N Manual of Tests and Criteria Passad
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Seetion 38. 3 2
Test T. 1
) WCET T Ol Rt
) ﬁ‘e?ﬁﬂﬁ: E{{)[) ;l;hl?;’,‘\t. 10/11/Rev. T&Amend. 1 38, 3 i iuﬁf] A; ]Elldi‘c . ﬁyﬁ- p
& g = oee | 2 X 2
Thermal test UN Manual of Tests and Criteria . Passed
ST/SG/AC. 10/11/Rev. T&Amend. T Secetion 383 o
Test T.2
LA GREGAERHET
) WY ST/SG/AC. 10/11/Rev. TéAmend. 1 38.3 B0 | P& 3
3 ¢ : 3T, 3 See Appendix ! “h
Vibration UN Manual of Tests and Criteria es Apnendiz 2 P'rll'liqi:[l
ST/SG/ -\r: 10/11/Rev. T&Amend. 1 Seetion 38.3 ki
Test T.:
155 ] ’u\.‘}’ FbsdtF
Y JFY ST/SG/AC. 1 . TéAmend. 1 28, 3 iR I B ks
i ‘}]’{'I' 1T /AC. 10/11/Rev. TéAmend. 1 i {UJH& { . s :
4 Shock e ) y See Appendix 4 g /
UN Manual of Tests and Criteria Passed
ST/SGAAC. 10/11/Rev. T8Amend. 1 Section 38,3 o
Test T. 4
WA Il GRS Al T
= WY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 &0 | Lk % 5
2 E &H?E%h - BT, 5 Sef‘l.{;pvndix 5 ks /
Xter{]a S ort UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/ 11/Rev. T&Amend, [ Scection 38,3 '
Test T.5
WA GRS HibrdEF
WEY ST/SG/AC. 10/11/Rev. TéAmend. 1 38,3 i | W% 6
6 I%Eﬁ $aT. 6 See .'"a;pvn(lix 6 i i
mpact LN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38,3 B
Test T.6
e Gl kit T
MR Y ST/SG/AC. 10/11/Rev. TAmend. 1 38,3 4 | Wk 7
7 ; T8 See Appendix 7 &y /
Forced dlSCharge LN Manual of Tests and Criteria e Appena ]—)f;;S(j(] '
ST/SG/AC. 10/11/Rev, T&Amend. 1 Section 38,3 N
Test T.8
This space intentionally left blank
8 LR H
#}\Ejjﬁ-ﬂ. 'H' MR 2 ;C 22?:-{’] TR /% .
Test Enviionitierit Ambient temperature:21°C-22°C;Ambient humidityv:/%
Condition i
Al B :
E Test Item
o LA IR L ==
= > /
Subcontracted Test »ax®kE | LFF / = y
Condition Subcontracted | Name Post Code
Laboratory | Mk / b, % g
Address Tel

\ it 4L N

7
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5 | R B LA | R
No. Name of Test Items | A]¢itude simulation
sl AL A - s ‘,@“ )
#_;‘,: *—frx%'b'i’f} XIEAT Before RIEE After FERE %ﬂ’%‘@,& _ﬁ._%
EoR Sample Status = Frkw E RE F 34, /E | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g AY % 1% Event
e A2t
001 | o o | 43.8582 | 416 | 43.8562 | 4.16 0. 00 100.00 | ©
002 | irnerl | 441577 | 415 | 44.1549 | 4.15 0. 01 100.00 | ©
003 | yeperral ool asmssr | a4 | 437500 | 414 0.01 | 100,00 | O
MY bl A S o
004 | |em®mh ol 4400450 | 416 | 44,0426 | 4016 0. 01 100.00 | ©
W AT
005 | |eaistRl | 44,2676 1.16 | 44.2676 | 4.16 0. 00 100.00 | ©
006 | ssorerers ol BN T A 4. 108N lpg [ 4. 78 0.00 | 100.00 | o
25CVCTE R T _ = :
007 | oo mr i S s, o8 115 | 44.0957 | 4.15 0.01 100.00 | ©
250YCTE A 7 .
008 | ysreroror® | 43.9900 1.16 | 43.9879 | 4.16 0. 00 100.00 | ©
009 | wsppini s | 44,2835 117 | 44.2319 |  4.17 0. 00 100.00 | ©
010 | pppe el | 442620 | 415 | 44,2602 | 415 0. 01 100.00 | ©
o e | This space intentionally
2 =1 lef't blank
HiE: LR V-IRA DR R-2%E F-R K 0-AR. LRA. ALK, LRE. LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

L' TN S
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5 9 e ® B AR HH

No. Name of Test [tems Thermal test

pACE 7.0 S AL

) . Befi 5 e After ——

we | HaRkA BIH_Before RS After | g am k| #1400 E| e
T Sample Status RE | FFREE RE FF 348, /R | Mass Loss| Residual | L&
Sample Mass oCV Mass oCcv OCV |Other

No. /g A% /g N /% /% Event

001 ICYCSERTE 43. 8562 4.16 43. 8569 4,11 0. 00 98. 80 0

1CYC Fully charged

002 ICYCSE 2T 44, 1549 4.15 44, 1561 4.11 0. 00 99. 04 0

1CYC Fully charged

ICYCZE A 70

003 1CYC Fully charged

43. 7509 4. 14 43. 7516 4.11 0. 00 99. 28 0

004 | yoorm®® o 44.0426 | 416 | 44,0421 | 410 0. 00 98.80 | o

ICYCTEA TR

008 | o renrima vVl oo ) 16T adgmeE | 4n 0. 00 98.80 | ©
006 | puirromatil 24 8 4. gl [0 492 0. 00 98.56 | o
007 | ppieo® Rl | 44.0057 | 415 | 44.0963 [ 411 0. 00 99.04 | o
008 | ity 43.9879 | 4.16 | 43.9870 | 4. 11 0. 00 98.80 | o

25CYC Fully charged

009 _ 2OYCERFIL 44. 2319 4.17 44, 2313 4. 11 0. 00 98. 56 0

25CYCIE TRl

ST ot oeed | 442602 | 4.15 | 44.2609 |  4.11 0. 00 99.04 | ©

e I"/I‘\ Iz_ This space. intentionally
- lef't blank

FiE: LR V-IRA D-FR4R R-20E F-A K 0-A k. LiRA. LA, L. TAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items | Vibration
s é‘_;z_ " s é\ . i
B | HaRE REH Before | WBE A lggax | 4w | e
T Sample Status R FRBE| RE FF34, /E | Mass Loss | Residual | L%
Sample Mass ocv Mass oCcv ocv Other
No. /g N lg IV /% % Event
001 | ol o 143.8569 | 411 | 43.8562 | 4.1 0.00 | 100.00 | o
002 | i oEERL 14401561 | 411 | 441564 | 4.1 0.00 | 100.00 | o
003 | |eroirt oo |43.7516| 411 [ 43.7509 | 411 0.00 | 100.00 | o
00F | oo | 4ditigr] 4 14.0428 | 4. 11 0.00 | 100.00 | o
005 | |eroEdRl o |44.2662| 411 | 44.2664 | 4011 0.00 | 100.00 | o
25CYCTE Tl Y ‘ :
006 | uacpoains A1 |8 4. 12,6800 & 4. 12 0.00 | 100.00 | o
007 | o arctbasm U By 0063 |18 4. 0 | 44,0973 |0 04 11 0.00 | 100,00 | o
008 | oiemERil, | 4300870 |68 4 [T 43.9873 |84 11 0.00 | 100.00 | o
25CYCTE AT 091" 591
009 | regrsi (442313 411 | 442312 | 411 0.00 | 100.00 | o
010 | ,CEEil - las.2609| 411 [ 442611 | 411 0.00 | 100.00 | o
V[ e e This space intentional ly
AR left blank 1

HiE: LR V-RA D-ARK R-#AL F-RK 0-Rh. RAEA. RAHK. RHHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 1 AR B G AR ik
No. Name of Test Items Shock
RIS Before KIS After 9 3o ;
= Bk A - - REME *J%@E H 4t
%5 Sample Status RE FbE| AT F34%,JE | Mass Loss | Residual | FLE
Sample Mass ocv Mass ocv OCV | Other
No. /s N /g Y 1% 1% Event
001 | |yt ol as.sse2| 411 | 43.8552 | 411 0. 00 100.00 | o
002 | iem®Re | 441564 | 411 | 441529 | 411 0.01 100.00 | o
0 o A o~
003 | oyoyorrnl ol 437509 411 | 43.7483 | 411 0. 01 100.00 | ©
YT Te
004 | oeERe ol aa0428| 411 44.0391 | 4. 11 0. 01 100.00 | ©
005 | oeuis®l ol 42664 | 411 | 44.2638 | 411 0. 01 100.00 | ©
.j~4-f‘.:4 s 1 i
006 | sscrorerr ool 441123 || 4. 12000 44, THI0 [ 4. 1 0. 00 99.76 | o
- 25CYCTE A TR _ = :
00{ 25CYC Fully charged 11 09!‘3 1. 1]. l 1 09(")7 1 ] l 0 00 100. OU 0]
008 | ssoeororcelll B deanion?s | 4. 1170 ifmagegfly |© 4. 11 0. 01 100.00 | o
009 | peorERL ol aa2312]| 411 | 442301 | 411 0. 00 100.00 | ©
010 el e e 442611 411 | 44.2610 | 4.10 0. 00 99.76 | o

25CYC Fully charged

AR

This space intentionally

left blank

Hix: LR V-IRA DMK R-3K

2

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

HOF-#K 0-R. LRA. LR, RaE. &K,

=
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it 3 . HP A B 4 AR hbJii
No. Name of Test ltems External short circuit
¥ o oA =
BT Ik A G E Lap A=Y 4 e %
Sample No. Sample Status He: Exlern/zté:Temperalure Other Event
1CYCHE 4 fE H .
001 1CYC Fully charged 96. 1 0
. 1CYCHE 4= A1 C
002 1CYC Fully charged 109. 1 0
; 1CYCHE 4 o s .
003 ICYC Fully charged 102.0 0
1CYCHEA fEHE .
004 ICYC Fully charged 106. 4 0
_ 1CYCS5E 4%l ;
005 ICYC Fully charged 2.9 0
- 25CYCHEA AL 4
006 20CYC Fully charged 106. 5 0
o 25CYC5E 4 7R =
007 25CYC Fully charged 106. 0 0
25CYCHEA A i
008 25CYC Fully charged 108. 7 0
. 25CYC7E 4 e o n
009 25CYC Fully charged 89. 6 0
25CYC5E4 42
010 250YCoEA A 95. 2 0

25CYC Fully charged

PLF T

This space intentionally left
blank

FiE: D-MRAR R-BRE F-R K -k, RAk. A,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

S=_ )

o T~ -
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s ; Rl 4 A -
No. Name of Test [tems Impact
oy ks A R AL FHAE

Sample No.

Sample Status

Max. External Temperature

Other Event

1
011 B e i 113. 4 0
012 WL 5 e 114. 2 0
013 }C\'1[?\;';)“:(:?2?‘:1?} ty 108, 8 &
015 1676 5 Poonnity 111.2 0
016 B ke 112. 1 0
017 ZEL%—’L(V\;CU“?O(EZTL:::I ty 1.3 0
019 25C2\?("F\.—'£0";(i“.;;::i ty 113.9 0
020 25CVC SOhTF it 109. 3 0

25CYC H0% Capacity

LR 5

This space intentionally left

blank

FiE: D-RAR F-RK 0-RfAFKR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,

S R |
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No. Name of Test Items Forced discharge
Mg E RIS H A2
Sample No. Sample Status Eiilioe Byt

021 1CYC ift)jlﬂ?%ii?cﬁn'gpal 0

022 10YC ll(le(liLf;lﬁgrll?l]getl 0

023 1CYC I} CL}](J‘\L {f;ibfclltllul‘gml 0

024 1CYC l[ilylrl:i"i%i’?fcll?;lI‘getl 0

025 LCYC l| gﬁiﬁ::fc[fi;:-gec] 0

026 1eye lFCLBILIJ\L il;i)?fclliiﬂ'gm] 0

027 1CYC llgrlcia;ﬁifrli)?(:lgil'g(‘(i 0

028 1GYC 1!5}1[%? f:Tl")i{tzlli}al'gf_'-d 0

029 1eYC lrclffﬁ“ %iffcﬁu-gm 0

030 1CYC ]rﬁ:(](l}} {El}-infclltlifu-ge(i O

031 250'1?55?'1( 1??[ ijﬁ'lltin'gvrl 0

032 o thl?l(l}\L ?l i]?ci&. e 0

033 250'(?5;:.1(::? ‘fff"iffﬁ] rged 0

034 ZECY(?SFC;TICI% Tii%; }E:Lnrgff d 0

035 EBCY(?SFCIT;E?rirﬁﬁn‘gml 0

036 zacv(.‘z UFC.?;CII\E jl i}i‘ililla rged 0

037 25(‘\'(?%?’1(:1}3 ?;iiiﬁrlllill‘g('(l 0

038 ESC‘I'(?E)FETI( lifi?;iﬁfclli;l;ll‘g(::l 0

039 25CY(? ?;(i:].lrl}_vﬁ ?;iﬁfcilgl rged 0

040 ESCY(?EF(;TI( 1j\b ?;i?i[l{in‘gml 0

&iE: D-MRAR F-ALK 0-RARR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

r
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